
 

 

 

 

         

 
 
 

Impact of ozonation and post-treatment on 
ecotoxicological endpoints, water quality,  

APIs and transformation products 
 

 
GoA3.3: Comparison of post-treatment options 

 

August 2020 
 

 
 
 

 



 

 

Authors/Contributors: 
Stapf, Michael (GoA3.3-lead; KWB – Berlin Centre of Competence for Water) 
Miehe, Ulf (KWB) 
Knoche, Franziska (KWB) 
Lukas, Marcus (UBA – German Environment Agency) 
Bartz, Jennifer (UBA) 
Brauer, Frank (UBA) 
Gutsche, Martina (UBA) 
Kullwatz, Jan (UBA) 
Petkow, Christo (UBA) 
Schneider, Margot (UBA) 
Winckelmann, Dagmar (UBA) 
Bogusz, Aleksandra (IOS, Institute of Environmental Protection – National Research Institute) 
Tomczyk, Beata (IOS) 
[...]
The overall aim of the CWPharma project is to reduce the load of active pharmaceutical 
ingredients (APIs) going into the aquatic environment and especially the Baltic Sea. Municipal 
wastewater treatment plants (WWTPs) are relevant point sources of APIs, as they treat the 
wastewater from public households, hospitals and industry of the connected catchment area. 
However, conventional "state-of-the-art" WWTPs can only remove some APIs, which are either 
easily biodegradable and/or absorbable to activated sludge, whereas other APIs can pass the 
WWTP with minor to no reduction. Therefore, reduction of a broad range of APIs can only be 
achieved by using targeted advanced treatment techniques such as ozonation or powdered and 
granular activated carbon, respectively, which have already been applied on full-scale for API 
removal in wastewater treatment in Germany and Switzerland and proven their practical and 
economical suitability. 
At the usual applied ozone doses, ozonation of secondary effluent does not mineralize (convert 
an organic substance into inorganic matter) but transforms organic compounds into smaller and 
(usually) more biodegradable compounds. Secondary effluent is a complex water matrix 
consisting of hundreds of different organic substances, and it is not feasible to determine all 
possible transformation products and oxidation by-products, which might be created by the 
ozonation process. Thus, utilities and water authorities sometimes struggle with the 
uncertainties of the ozonation process as they perceive difficulties to judge whether oxidation 
of the organic matrix is beneficial or if it is creating more problems. As chemical analysis of the 
water only provides quantitative data for known APIs and transformation products for which 
chemical standards are available, effect-based ecotoxicological test systems can be used to assess 
the integrated actual toxicity of the whole water matrix. Based on previous research compiled 
by Völker et al. (2019), ozonation has a positive impact on several toxicological endpoints. But 
there are also indications that ozonation can create negative effects for a few toxicological 
endpoints that can be reduced by a suitable post-treatment. However, only little knowledge is 
available regarding suitable post-treatments and which ecotoxicological test systems are 
appropriate to evaluate their impact. In addition, post-treatment options might also have 
beneficial impacts on water quality parameters, APIs and transformation products.  

Thus, this report will evaluate different aspects regarding the impact of ozonation and its post-
treatment options on (i) water quality parameters, (ii) APIs and transformation products (TPs) 
and (iii) ecotoxicological effects. The evaluation was conducted at three WWTPs in Linköping 
(SE), Kalundborg (DK) and Berlin (DE) and different post-treatment options such as moving bed 
bioreactors (MBBR), deep-bed filters, and a constructed wetland.  

Site overview 

Impact of ozonation and the combination of ozonation and post-treatment, respectively, was 
evaluated at wastewater treatment plants in Linköping (full-scale, Sweden), Kalundborg (full-
scale, Denmark), and Berlin (pilot-scale, Berlin). Within this report, only a brief description of 
the WWTP and ozonation system for WWTP Linköping and Kalundborg will be provided as 
more details can be found in the reports of GoA3.1 and GoA3.2, respectively. 

WWTP Linköping: The full-scale ozonation plant is located at the municipal WWTP 
Nykvarnsverket in Linköping (Q = 40,000 m3/d at dry weather conditions). The treatment 
process at Nykvarnsverket consists of mechanical pre-treatment with screens, aerated grit 
chamber, pre-aeration and primary clarifier. Biological treatment with CAS (intermittent 
aeration) is followed by the ozonation plant using a MBBR with tertiary sedimentation as post-
treatment. 

The ozonation plant can treat up to 3,000 m3/h of secondary effluent with a maximum ozone 
production of 20 kg O3/h. Ozone is produced by a CFV30 ozone generator (Ozonia) using liquid 



6 

 

oxygen and mixed into a side stream from the secondary effluent via a ventury injector system. 
This ozone enriched water steam is introduced into the first camber of the ozone reactor by a 
radial diffuser. The ozone reactor consists of a series of chambers with a total reactor volume of 
524 m3, maintaining a HRT between 10 and 30 min depending on the flow. At the yearly average 
flow of 1700 m3/h HRT is 18 min. Usually, a water flow proportional constant ozone dosage was 
used, e.g. 8 mg O3/L during the sampling campaigns for the ecotoxicological tests. The MBBR 
plant consists of three parallel lines, each with four reactors in series. The MBBR stage has a total 
volume of 2,220 m³ with a filling ratio of 39%, resulting in about 600 million carriers contributing 
to a surface of 520,000 m2 (70% HXF12KLL carriers and 30% K1 carriers). Since the MBBR is 
placed directly after the ozone reactor, the oxygen concentration is high in the first MBBR 
reactors. Generally, nitrification and other oxygen-consuming reactions occur in the two first 
reactors in each line. When the phosphate concentration in the secondary effluent is low, 
phosphoric acid is added in the inlet to supply phosphorus for the nitrification bacteria. 
Denitrification occurs in the two last reactors and ethanol is added as carbon source. Aluminum 
chloride is added directly after the last chambers in MBBR (before the sampling point) to 
precipitate remaining phosphorous and to flocculate suspended solids. 

WWTP Kalundborg: Kalundborg municipal wastewater treatment plant is located in the far 
western part of Zealand, Denmark. The WWTP is placed next to a deep-water harbour, hence 
the area is characterized by an immense amount of heavy industries, hereunder biotech 
industries, power plants, oil refineries and several smaller industries, which are all influencing 
the composition of the wastewater entering the treatment plant. The WWTP has a dry-weather 
flow of approximately 16,000 m3/d, corresponding to an organic loading of approximately 40,000 
PE. At the WWTP, wastewater first passes the mechanical pre-treatment consisting of grids, 
sand and grease removal. After the primary treatment the water is directed to the biological part 
of the plant. The biological part consists of alternating ditches (classical BIODENIPHO plant) 
with a side stream hydrolysis for sludge hydrolysis. After the biological stage, iron chloride is 
added for simultaneous phosphorous precipitation. Effluent of the secondary clarifiers can be 
directed to the tertiary treatment, consisting of an ozone plant with a MBBR post-treatment 
stage, or led directly to the recipient. 

The ozonation plant was originally designed for reduction of COD (chemical oxygen demand). 
The plant consists of two parallel lanes and can treat up to 1,200 m³/h. Ozone is produced by 
two ozone generators that are coupled individually to each line. Each generator can produce 
between 7.2 and 90 kgO3/h. Thus, ozone doses between 12 and 150 mgO3/L are possible that, 
when normalized for the content of DOC (dissolved organic carbon), correspond to a specific 
ozone dose between of 0.75 and 9.4 mgO3/mg DOC. Within CWPharma, liquid oxygen (LOX, 3 
x 50 m³ tanks) was used as oxygen supply of the ozone generators and the ozone was injected 
via a ventury system. Ozone reaction took place in three 50-m³ tanks operated in series (150 m³ 
reactor volume per lane), providing a minimum hydraulic retention time of 15 minutes. 
Automatic process control can be used to define a setpoint (constant ozone dose) of the flow-
proportional ozone dosage. The post-treatment consists of a MBBR with a total volume of 1,200 
m3 filled to 25 V-% with Kaldnes K1 carriers (600 m3/t surface area). Total reactor volume is 
divided into four zones which can be operated aerated or non-aerated. It is possible to adjust 
the pH and add ethanol as a COD source, however, both options were not used during 
CWPharma project.  

WWTP Schönerlinde (Berlin): The pilot plant is located at a municipal WWTP Schönerlinde 
(Q = 105,000 m³/d at dry weather conditions), which is designed as a conventional ’state-of-the-
art’ WWTP with mechanical pre-treatment, aerated sand/grease trap and primary clarifier, 
followed by a CAS with pre-denitrification and biological/chemical P-removal. The pilot-plant 
is used for an advanced treatment of the secondary effluent of the full-scale WWTP and consists 
of an ozonation unit (Qmax = 15 m³/h) and several post-treatment options such as a constructed 
wetland and several deep-bed filters. The ozone generator (GSO40, Xylem Inc.) is fed with 
technical oxygen, provided by three oxygen concentrator units (Topaz Ultra, Chart Industries 
Inc.). The produced ozone is applied to a recirculation side-stream via a ventury injection 
system, which is then mixed with the main-stream. The ozone reaction takes place in two reactor 



7 

 

tanks in series (2 m³, each), which maintain a hydraulic retention time of more than 15 minutes. 
As the ozonation plant is within a container, reactor tanks are limited in height (h ≈ 2 m) and, 
thus, gas-transfer efficiency is comparable low (η ≈ 85%). Thus, applied ozone dose is calculated 
based on an ozone-mass balance taking into account the gas-flow and the ozone concentration 
in the product- and offgas, respectively. Ozone dose is adapted by a closed-loop process control, 
using the relative reduction of the UVA254 (ΔUVA254) between the influent and effluent of the 
ozonation determined by UVA254 online sensors (i::scan, s::can inc.). The operational ΔUVA254 
setpoint was 47%, which correlates to 0.7 mgO3/mgDOC. Pilot-scale ozonation plant and the 
used process control are described in more detail in Stapf et al. (2016). 

The deep-bed filters of the post-treatment were identically designed columns (Øinner = 0.3 m) 
filled with different filter material: sand/anthracite filter (S/A) consisted of 0.6 m filter sand (0.7 
– 1.25 mm) and 1.2 m hydro-hydroanthricite (1.4 – 2.5 mm). The sand/BAC filter (BAC = biological 
activated carbon) had the same layers than the S/A-filter, but used granular activated carbon 
(GAC, 1.4 - 2.4 mm, AquaSorb 2000, Jacobi) instead of the anthracite. The GAC-filter was 
operated subsequent of the S/A-filter and had only a single layer of 1.8 m AquaSorb 2000. The 
distinction of BAC- and GAC-filter is not based on the used filter material (as it is here the same) 
but in the residual adsorption capacity of the activated carbon. Each GAC-filter will eventually 
become a BAC filter when the activated carbon is not exchanged occasionally and biological 
processes dominate the treatment process. However, there is no clear criteria when a GAC-filter 
turns into a BAC-filter. Even though most organic compounds are not adsorbed anymore, still 
some reduction can be observed for well adsorbable compounds such as benzotriazole. At the 
Berlin pilot-plant, GAC-filter has treated about 9,800 to 17,000 bed volumes (BV) during the 
conducted sampling campaigns, whereas the S/A- and S/BAC-filter have treated 51,000 - 69,000 
BV and 55,000 - 73,000, respectively. If not stated otherwise, S/BAC and S/A filter were operated 
as coagulation filters (dosage of 1.8 mg Fe/L, ferric chloride) at a filter velocity of about 5 m/h, 
representing an EBCT (empty bed contact time) of about 16 minutes. Due to operational 
boundary conditions, filter velocity of the post-GAC-filter was lower (v = 3.6 m/h) and EBCT was 
30 min. Filter backwash was conducted each weekday with air (60 m/h, 2 min) and then with 
water (60 m/h, 8 min). The constructed wetland is in operation since May 2017 and consists of 
a 0.55 m sand layer above a 0.03 m layer of lava gravel. The 11 m² surface of the constructed 
wetland is covered by hydrophytes (starting with ½ Phragmites australis and ½ Carex 
acutiformis, 8 pc/m²). The wetland was always operated saturated (0.3 m supernatant) and was 
fed discontinuously with 400 mm/d (HRT ≈ 24 h) at the sampling campaigns. More details 
regarding the constructed wetland can be found in (Brunsch et al., 2019). 

Sampling points 
A schematic overview of the sampling points at the three sites is presented in Figure 1. At the 
WWTPs Linköping and Kalundborg, samples were taken at the influent and effluent of the 
ozonation and the effluent of the according moving bed bioreactors (MBBR). 

In Linköping, time-proportional 24-h samples were collected at the ozonation influent by an 
automatic sampler. At the ozonation effluent and MBBR effluent, flow-proportional 24-h 
samples were collected by cooled automatic samplers.  

At the Kalundborg site, two types of samples were collected: at the effluent of the secondary 
clarifiers (ozonation influent) samples were collected with a flow-proportional sampler, whereas 
samples from the ozonation effluent and MBBR effluent were collected with a time-proportional 
sampler. The automatic samplers had a cooling system in order to chill the samples during the 
24 hours sampling process.  

At the Berlin site, time-proportional 24-h composite samples were taken by cooled automatic 
samplers at the influent and effluent of the ozonation as well as at the effluent of the constructed 
wetland. At the effluent of the three deep-bed filters (S/BAC-, S/A- and GAC-filter) samples were 
continuously taken by a multi-channel peristaltic pump and sampling containers were placed in 
insulated boxes. 



8 

 

 
Figure 1: Schematic overview of sampling points at WWTPs Linköping (SE), Kalundborg (DK) and Berlin (DE). 

Water quality at the ozonation influent  
A comparison of the water quality parameters at the ozonation influent reveals a broad variation 
at the three investigated sites (see Table 1). The level of organic substances in the water can be 
measured as dissolved organic carbon (DOC), whereas its corresponding aromatic character 
(amount of aromatic bonds of the DOC) can be estimated by normalizing the UVA254 for DOC 
to determine the specific UV absorbance (SUVA). Probably due to the high share of industrial 
wastewater, highest level of DOC (16.7 mg/L) was detected at WWTP Kalundborg, followed by 
WWTP Linköping (12.1 mg/L) and WWTP Berlin (9.9 mg/L). Also, SUVA was highest for 
Kalundborg with an average of 3.17 L/(mg * m), whereas SUVA and, thus, aromatic character of 
the water, was quite similar at the other two WWTPs. Regarding the COD, WWTPs Berlin and 
Linköping had similar levels of 33.5 mg/L and 36.6 mg/L, respectively, whereas at Kalundborg 
COD level was more than 40% higher. Regarding the nitrogen species, very low levels of 
ammonium and nitrite were present at the ozonation influent at Berlin and Kalundborg 
indicating a very good nitrogen removal. In Kalundborg also nitrate levels are very low (1.7 mg-
N/L). In contrast and due to the intermittent aeration at the CAS, ozonation influent of WWTP 
Linköping contained comparable high ammonium and nitrite levels of 6.6 mg-N/L and 0.7 mg-
N/L, respectively. Both parameters show large annual variation and would usually be reduced 
by the nitrification/denitrification stage of the MBBR system. However, as the MBBR is used as 
ozonation post-treatment, present nitrite will be completely transformed to nitrate causing an 
additional ozone demand of 3.4 mg-O3/mg-N. The very high bromide levels at WWTP 
Kalundborg of 2.14 mg/L pose a serious risk for bromate formation and are caused by the 
bromide load within the biotech industry wastewater and sea water intrusion into the municipal 
sewer system. In contrast, bromide levels at WWTP Berlin about 0.14 mg/L and pose a slight risk 
of bromate formation, whereas the LOQ of 1 mg/L prevents an estimation of the potential 
bromate formation as it is recommended to have a detailed look at the bromate formation if 
bromide levels are than 0.15 mg/L.  

 

 

 



9 

 

Table 1: Overview on water quality parameters (average +/- standard deviation) measured at the influent of the ozonation at 